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Appendix F: Band edge measurements

Test Result
TestMode Antenna | ChName Frequency[MHZz] Ref Level[dBm] Result[dBm] Limit[dBm] Verdict
WiFi HaLow Ant1 Low 903.5 15.24 -31.54 <-4.76 PASS
(1Mbps) Ant1 High 926.5 11.47 -36.71 <-8.53 PASS
WiFi HaLow Ant1 Low 905 8.52 -32.74 <-11.48 PASS
(2Mbps) Ant1 High 925 8.68 -35.41 <11.32 PASS
WiFi HaLow Ant1 Low 906 5.65 -38.19 <-14.35 PASS
(4Mbps) Ant1 High 922 5.93 -44.27 <-14.07 PASS
WiFi HaLow Ant1 Low 908 3.57 -40.64 <-16.43 PASS
(8Mbps) Ant1 High 916 2.24 -47.9 <-17.76 PASS
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Test Graphs

Ref Level 20.00 dém  Offset 6.63 d8 @ RBW 100 kHz
o att 30d8 SWT_ 1ms @ VBW 300kHz Mode Sweep
@ 1Pk View

m2[1] -33.56 dBm|
E Hz|

10 df M3[1] -31.54 dBiy|

901.97101 MH:

D1 -4.760

Ref Level 20,00 dBm  Offset 8.13 d8@ @ RBW 100 kHz

30de  SWT 1ms @ VBW 300 kHz _Mode Sweep

[@1Pk View
m2(1] -37.35 dBm|
928.0000 MHz|
M3[1] -36.71 dBm|

928.0145 MHz|

Todgem—iC! 8530 dem i i

—1 1|

Start 900.0 MHz 691 pts Stop 904.0 MHz
— — s - 3

WiFi HaLow (1Mbps)-Ant1-903.5-PASS
(specum | =)

Ref Level 20,00 dém  Offset £.13 d8 @ RBW 100 kHz

o att 30d8 SWT_ 1ms @ VBW 300kHz Mode Sweep
@ 1Pk View
M2[1] -34.87 dBm|
902.0000 MHZ|
10d Ma[1] -32.74 dBm|

. I

-10 dBm—4 /

)1 -11.480 dB {‘

i

Il
. P Ly

A odrrern AP

£0

70d

Start 897.0 MHz 691 pts Stop 905.0 MHz
P— - — ]

WiFi HaLow (2Mbps)-Ant1-905-PASS

Ref Level 20,00 dém  Offset £.13 d8 @ RBW 100 kHz

o Att 30d8 SWT_ 1ms @ VBW 300kHz Mode Sweep
@ 1Pk View
m2[1] -39.11 dBm|
902.0000 MHZ|
10d M3[1] -38.19 dBm|
NM 901.9710 MHz|
0
-10 df
D1 -14350 dem
20
-30 df

" G
.

-50 df "

LI Y

0

70 df

Start 892.0 MHz 691 pts Stop 912.0 MHz
— - s

J [

WiFi HaLow (4Mbps)-Ant1-906-PASS

RN G
s I s R
-60 df
70 df
Start 923.0 tl.[Hz 691pts' -Stup 133.0 MHz

ate: 23.0C7.2024 15:01:52

WiFi HaLow (1Mbps)-Ant1-926.5-PASS

Ref Level 20,00 dBm  Offset 8.13 d8@ @ RBW 100 kHz

30de  SWT 1ms @ VBW 300 kHz _Mode Sweep

[@1Pk View
m2[1] -41.00 dBm|
928.0000 MHz|
M3[1] -35.41 dBm|

/W‘"’*”\W“"“H\ 928.2754 MHZ

{ul -11.320
20 df

f%rx\umu A 0

A

Start 923.0 MHz 691 pts Stop 933.0 MHz
—

) ] (]

ate: 23.0C7.2024 13:45:28

WiFi HaLow (2Mbps)-Ant1-925-PASS

Ref Level 20,00 dBm  Offset 8.13 d8@ @ RBW 100 kHz

30de  SWT 1ms @ VBW 300 kHz _Mode Sweep

(017K View
m2[1] -44.72 dBm|
928.0000 MHZ]
ma[1] -44.27 dBm|

928.0580 MHz|

D1 -14.070 dBn

Start 918.0 MHz 691 pts Stop 938.0 MHz
—

] (e

1 23.0C1.2024 14:14:46

WiFi HaLow (4Mbps)-Ant1-922-PASS



CVC) cvc Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0073-RF1-A1

Page 19 of 22

Spectrum

&

Ref Level 20,00 dém  Offset £.13 d8 @ RBW 100 kHz

lo att 3008 SWT__ 1ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
M2[1] ~43.65 dBm|
902.0000 MHz|
1041 Ma[1] -40.64 dBm|
901.6232 MHz|
° R WA VSTt MY
[W ) V \
-10 df
1 -16.430
EY
30 d

o il
o
0
70 df
Start 892.0 MHz 691 pts Stop 912.0 MHz
— - o

Y

WiFi HaLow (8Mbps)-Ant1-908-PASS

Spectrum

&

Ref Level 20,00 dBm  Offset 8.13 d8@ @ RBW 100 kHz

o Att 30de SWT _ 11ms @ VBW 300kHz Mode Swesp
[@1Pk View
m2[1] -51.03 dBm|
928.0000 MHZ]
10d M3[1] -47.90 dBm|
928.0812 MHZ]
b e
o
10 d

D1 -17.760 dBm:

Date: 23.0CT.2024 14:26:53

LY 0 CT ST DY PR BT A
-60
=70 di
[Start 9140 MHz 691 pts Stop 942.0 MHz
) QD W

WiFi HaLow (8Mbps)-Ant1-916-PASS



@@ CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2024-0073-RF1-A1

Page 20 of 22

Appendix G: Duty Cycle

Test Result
Transmission Transmission DC Factor
TestMode Antenna Frequency[MHz] . . Duty Cycle[%]
Duration [ms] Period [ms] [dB]
Ant1 903.5 8.40 15.75 53.33 2.73
WiFi HaLow
Ant1 915.5 8.40 14.95 56.19 2.50
(1Mbps)
Ant1 926.5 8.40 15.99 52.53 2.80
Ant1 905 4.02 10.74 37.43 4.27
WiFi HaLow
Ant1 917 3.99 12.24 32.60 4.87
(2Mbps)
Ant1 925 3.99 12.09 33.00 4.81
Ant1 906 210 10.26 20.47 6.89
WiFi HaLow
Ant1 918 213 11.88 17.93 7.46
(4Mbps)
Ant1 922 213 10.32 20.64 6.85
WiFi HaLow Ant1 908 1.20 717 16.74 7.76
(8Mbps) Ant1 916 1.20 11.34 10.58 9.76
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Test Graphs
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Spectrum
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